
TENDER NO. RIM IFM 01-2022/2023 
 
CONTRACT DOCUMENT 
 

FOR THE 
 

DESIGN BUILD AND COMMISSION OF A REVERSE 
OSMOSIS DESALINATION PLANT, ROBBEN 
ISLAND 
 

VOLUME 3 
 
(EMPLOYER’S REQUIREMENTS) 
July 2022 
 

 
ISSUED BY: 
 
 

 

 
PREPARED BY: 
 

 
 

ROBBEN ISLAND MUSEUM 
 
V&A Waterfront 
Clock Tower 
Cape Town 
7400  

 
 
Tel:  +27 21 413 4242 
 
 
Contact Person: 
Ms Seithati Dutywa 
siethatib@robben-island.org.za 
 

Oxford Gate, Block C 
54 Oxford Street 
DURBANVILLE 
South Africa 
7551 
 
 
 
Tel:  +27 21 975 1718 
Fax: +27 21 975 0350 
 
Contact Person: 
Mr J Sherriff or Mr F Bouwer 
jsherriff@eceng.co.za  or fbouwer@eceng.co.za 
www.eceng.co.za 
 
 

http://www.eceng.co.za/


[...]
d) Cards must be worn in a conspicuous place on the person's body/clothing at all times when outside the 

camp site. 
 
e) The general rules applicable to Robben Island as set out by RIM must be strictly adhered to. Every 

worker will be issued with a set of rules on arrival at Robben Island. 
 
f) Employees of the Contractor must at all times comply with the following rules during boat trips: 
 
g) Persons must be neatly dressed. 
 
h) Behaviour and language must not be offensive to other passengers. 
 
i) Alcohol or other drugs may not be used on the boat and on the island in general, and no person under 

the influence of alcohol or drugs will be allowed on the boat or on the island. Any personnel found under 
the influence of alcohol will be removed from site. 

 
j) All other rules as stated on the permit must be complied with. 
 
k) Non-compliance with the rules may result in the prohibition of persons to work on Robben Island. 

 
C3.4.5.4 Contractor's Plant and Construction Materials 
 

The Contractor is responsible for all plant and equipment required for the works which will need to be imported 
by the Contractor from the mainland at his own cost. 
 
All material will also be imported by the Contractor from the mainland at his own cost. 

 
 
  



ROBBEN ISLAND MUSEUM 
CONTRACT NO. RIM IFM 01-2022/2023 
DESIGN BUILD AND COMMISSION OF A REVERSE OSMOSIS DESALINATION PLANT, ROBBEN ISLAND 

 

 

 

 

 

Tender  C3.4 
Part C3: Scope of Works Construction 

C14 

SECTION 1: PROCESS SPECIFICATIONS 
 
 
Contents 
 
Description Page 

 
1. PROCESS SPECIFICATIONS .....................................................................................................................  C15 

1.1 Feed water quality and variation ...............................................................................................................  C15 

1.2 Product water capacity and quality requirements ..................................................................................  C16 

1.3 Overall process logic .................................................................................................................................  C17 

1.4 Minimum Process Requirements for Individual Unit Operations ..........................................................  C18 
 

 
 
  



ROBBEN ISLAND MUSEUM 
CONTRACT NO. RIM IFM 01-2022/2023 
DESIGN BUILD AND COMMISSION OF A REVERSE OSMOSIS DESALINATION PLANT, ROBBEN ISLAND 

 

 

 

 

 

Tender  C3.4 
Part C3: Scope of Works Construction 

C15 

1. PROCESS SPECIFICATIONS 
 
 
1.1 FEED WATER QUALITY AND VARIATION 
 

Feed water to the desalination plant is currently sourced from the surface of the sea on the south side of the 
island and pumped to an existing 250 kℓ ground reservoir located at the Desalination Plant. Table 1 provides 
information on the feed water quality and the design values specified for design of the new desalination plant. 
Please note that no historical results were available and that only limited samples were taken and tested for 
purposes of this tender. The Contractor must therefore ensure that he satisfies himself with the design 
values used as it will remain the Contractor’s responsibility to ensure that the desalination plant, 
including pre- & post-treatment, is fit for purpose and that the guarantee values with regard to water 
quality and energy consumption, as well as membrane life expectancy can be met. 
 
“Upwelling” and associated algal blooms and elevated Total Organic Carbon (TOC) and Dissolved Organic 
Carbon (DOC) may be common occurrences in the surrounding waters. The seawater may therefore both 
nutrient rich and of very variable quality. Pre-treatment processes to provide water suitable as feed to RO 
membranes must be designed to accommodate the full range of physical and biological quality expected, while 
retaining the capability of producing consistent high quality feedwater to the seawater RO system. The pre-
treatment systems therefore need to be reliable and robust. 

 
Table 1: Feed Water Quality and Specified Design Values 

 

Parameter Units 
Minimum 
Measured 

Value 

Maximum 
Measured 

Value 

Design 
Value to be 

used 
Comment 

pH  8.1 8.3 8.1  

Temperature °C 10 20 10-20  

TDS mg/ℓ 32 332 36 808 36 700  

EC µS/cm 50 000 54 000 52 000  

TSS mg/ℓ 5 11 40 Design for a higher value than 

     measured due to concerns 

     over seasonal variability as a 

     result of surface intake 

Turbidity NTU 2.0 7.4 20 Design for higher value than 

     measured due to concerns 

     over seasonal variability as a 

     result of surface intake 

DOC mg/ℓ 1.6 2.2 6 Design for higher value than 

     measured due to concerns 

     over possible high 

     DOC/TOC/algal levels due to 

     possible algal blooms 

TOC mg/ℓ 1.9 2.4 6 Design for higher value than 

     measured due to concerns 

     over possible high 

     DOC/TOC/algal levels due to 

     

possible algal blooms 

 

 



ROBBEN ISLAND MUSEUM 
CONTRACT NO. RIM IFM 01-2022/2023 
DESIGN BUILD AND COMMISSION OF A REVERSE OSMOSIS DESALINATION PLANT, ROBBEN ISLAND 

 

 

 

 

 

Tender  C3.4 
Part C3: Scope of Works Construction 

C16 

Parameter Units 
Minimum 
Measured 

Value 

Maximum 
Measured 

Value 

Design 
Value to be 

used 
Comment 

Algal counts cells/mℓ 33 460 30,000 Design for higher value than 

     measured, possible algal 

     blooms 

M-Alkalinity mg/ℓ as 116 142 130  

 CaCO3     

Boron (B3+) mg/ℓ 4.1 4.3 4.3  

Calcium (Ca2+) mg/ℓ 410 441 420  

Magnesium 
(Mg2+) mg/ℓ 1 280 1 310 1 295  

Potassium (K+) mg/ℓ 372 400 385  

Sodium (Na+) mg/ℓ 10 800 11 500 11 200  

Strontium (Sr2+) mg/ℓ 6.8 7.0 6.9  

Iron (Fe2+/3+) mg/ℓ <0.05 <0.05 0.1  

Ammonium 
(NH4) mg/ℓ 0.029 0.048 0.040  

Barium (Ba) µg/ℓ 6 9 7.5  

Manganese (Mn) µg/ℓ 1 15 4  

Sulphide mg/ℓ <1 <1 1  

Bromide (Br-1) mg/ℓ 46.8 50.9 48.3  

Fluoride (F-) mg/ℓ 0.95 1.0 0.98  

Chloride(Cl-) mg/ℓ 19 265 21 100 20 200  

Sulphate(SO42-) mg/ℓ 2 590 2 740 2 675  

Nitrate (N) mg/ℓ <0.005 0.045 0.020  

Nitrite (N) mg/ℓ <0.001 0.002 0.005  

Orthophosphate 
(P) mg/ℓ 0.007 0.021 0.017  

Silica mg/ℓ <0.1 0.2 0.1  

Al µg/ℓ <5 15 10  

 
The design values in Table 1:  Feed Water Quality and Specified Design Values shall be used by the Contractor 
to predict plant performance and to design the plant, while bearing in mind that variations will be observed in 
practice, depending on seasonal effects and beachwell performance.   
 
 

1.2 PRODUCT WATER CAPACITY AND QUALITY REQUIREMENTS 
 

For this contract, reverse osmosis permeate shall be produced at an instantaneous flow rate of 12.22m³/h during 
normal operation (equivalent to a daily production capacity of 220m3/day. 
 
The quality of product water from the desalination plant (before stabilisation) shall always comply with SANS 
241:2006 Class 1 specifications (ignoring pH, Ca and Alkalinity that will be adjusted during subsequent 
stabilisation).   
 
The Contractor shall clearly state the following in the tender documents, in order to enable proper evaluation of 
the Contractor’s technical offer: 



ROBBEN ISLAND MUSEUM 
CONTRACT NO. RIM IFM 01-2022/2023 
DESIGN BUILD AND COMMISSION OF A REVERSE OSMOSIS DESALINATION PLANT, ROBBEN ISLAND 

 

 

 

 

 

Tender  C3.4 
Part C3: Scope of Works Construction 

C17 

 

• Permeate water quality (especially TDS, chloride, sodium and boron) guaranteed at minimum and 
maximum design temperatures after: 
- commissioning (demonstrated during acceptance test); 
- one year (6 months) of operation (continuously demonstrated over a 168 h period); 

• Make and model of the membranes offered, with salt rejection at defined water recovery, mg/litre NaCl feed 
solution, pressure and temperature. 

 
A water quality adhering to SANS 241 Class 1 shall be guaranteed after stabilisation, with the following 
additional specifications: 

 

• CaCO3 precipitation potential (CCPP) between 2.5 and 5 mg/litre CaCO3. 

• pH between 8.0 and 9.0. 

• Calcium (Ca) between 20 and 40 mg/litre. 
 
 

1.3 OVERALL PROCESS LOGIC 
 

The concept process flow diagram on Drawing 2000271/C/102 Simplified process diagram indicating suggested 
process train and main process equipment depicts the envisaged process train and indicates the main 
equipment related to the proposed desalination facility.  The process train shall include the following: 

 
1.3.1 Pre-treatment system 
 

• shock dosing of chlorine or alternative biocide; 

• pH adjustment of feed water with sulphuric acid; 

• dosing of coagulant and/or flocculant (typically ferric chloride or ferric sulphate) with effective in-line flash 
mixing; 

• filtration through appropriate dual media (anthracite and quartz sand) pressure filters; 

• filtered water storage tank with bypass; 

• recycle system that would enable maturation of the filter bed after the backwash-rinse; 

• cartridge filtration; 

• dosing for reduction of chlorine; 

• dosing of appropriate antiscalant. 
 
1.3.2 Desalination system 
 

• appropriate high-pressure pumps; 

• a single-pass membrane desalination unit with appropriate manifolding, pressure vessels and membranes 
to suit specifications and to recover at least 40-50% of the pre-treated water as permeate; 

• an appropriate energy recovery system to minimise power consumption; 

• a CIP system, including CIP tank, pump and cartridge filters; 

• a facility to properly flush the membranes with permeate, as part of shut-down routine. 
 

1.3.3 Filter backwash and effluent treatment system 
 

• backwash pumps and blower for proper backwashing of media filters, including an air-scouring facility; 

• backwash effluent containment (tank) with mixing; 

• coagulation, flocculation and clarification of filter backwash effluent; 

• controlled sludge discharge from clarifier to civil sump (by others) with mixer; 

• CIP effluent neutralisation and containment tank; 

• RO concentrate (brine) discharge to tank. 
 

1.3.4 Permeate transfer and stabilisation 
 

• appropriate monitoring of conductivity and pH of the permeate; 

• a stabilisation system; 

• a clorination system that will ensure residual disinfection of the product water;  

• final transfer of the potabilised permeate to the existing potable water reservoir with appropriate monitoring. 
  



ROBBEN ISLAND MUSEUM 
CONTRACT NO. RIM IFM 01-2022/2023 
DESIGN BUILD AND COMMISSION OF A REVERSE OSMOSIS DESALINATION PLANT, ROBBEN ISLAND 

 

 

 

 

 

Tender  C3.4 
Part C3: Scope of Works Construction 

C18 

 
1.4 MINIMUM PROCESS REQUIREMENTS FOR INDIVIDUAL UNIT OPERATIONS  
 

Although the Engineer has no intention to be over-prescriptive or to limit innovative proposals, the Contractor is 
requested to adhere to the specified process requirements, for three reasons: 

 

• By doing so, the Employer’s specific needs are considered and addressed. 

• It limits the risks related to potential over-ambitious and/or improper or unsafe process offers. 

• It enables a sensible and accurate comparison of tenders.   
 

However, should the Contractor disagree with certain specifications and/or have significantly better suggestions, 
then such suggestions shall be clearly motivated along the following lines: 

 

• Technical benefits and/or minimisation of process risk. 

• Financial benefits (capital and operating). 

• Plant reliability, operability and serviceability. 
 

Note that the minimum process requirements are stipulated below and that the Contractor’s offer shall include 
all additional equipment as required to ensure full functionality and reliable plant operation with minimal fouling 
of the RO membranes. 

 
1.4.1 Feed buffer tank 
 

A filtered water tank (civil concrete structure outside scope of supply) shall form part of the process train in order 
to: 

 

• provide buffer capacity before the pre-treatment system; 

• enable recycling of out-of-spec filtered water (making provision for maturation or ripening of a media filter 
after backwash). 

• Provision shall be made for all instrumentation, piping and control systems that would fully integrate this 
tank into the process train. 

 
1.4.2 Pre-treatment system 
 

A complete pre-treatment facility shall be provided with the specific objective to protect the integrity and useful 
life of the downstream processes, specifically to ensure reliable and consistent performance of the RO 
membrane system. 

 
a) Disinfection 

 
Provision shall be made for intermittent shock-dosing of chlorine or an alternative non-oxidising biocide 
into the feed water in order to control and minimise biological growth.  A chlorination system shall be 
complete with chlorine gas bottles on load cells, motive water pumps and gas injection unit with related 
sensors and controls, as well as dosing lines to points of use. 
 
Potential dosing points shall be: 

 
o into the feed water pipeline before the feed buffer tank; 
o into the feed water line between the feed buffer tank and the media filters; 
o into the filter backwash line. 

 
Alternative non-oxidising biocides, compatible with TFC poly-amide membranes, may be proposed, 
but the Contractor shall include information in the proposal document to clarify potential environmental 
concerns related to the use of such biocides. 
 

b) pH adjustment 
 
Although the plant could probably be operated without pH control, variations in pH and alkalinity of the 
feed water may have a detrimental effect on the controllability and reliability of the flocculation process.  
Therefore, provision shall be made for pH adjustment with an acid before dosing of flocculant.  The 
acid dosing system shall include: 
 
o Diluted acid dosing tank.  Dilution shall be properly controlled and provision shall be made to 

handle heat generation during such dilution and to protect equipment from physical damage and/or 
corrosion. 



ROBBEN ISLAND MUSEUM 
CONTRACT NO. RIM IFM 01-2022/2023 
DESIGN BUILD AND COMMISSION OF A REVERSE OSMOSIS DESALINATION PLANT, ROBBEN ISLAND 

 

 

 

 

 

Tender  C3.4 
Part C3: Scope of Works Construction 

C19 

o Duty/standby diluted acid dosing pumps. 
o In-line material protection at dosing point to prevent potential localised corrosion and/or material 

failure. 
 
The pH of the feed water shall be measured on-line by a pH meter installed sufficiently down-stream 
from the dosing point and the acid dosing rate shall be controlled accordingly via the acid dosing 
pumps. 

   
c) Coagulant/flocculant dosing 

 
A non alum-based coagulant shall be dosed into the feed line well before the media filters, in 
accordance with the feed water flow rate and pre-determined (optimised) dosage settings.  Provision 
shall be made for proper and effective flash mixing.  The following shall be considered in the proposal: 
 
o Type of flocculation chemicals. 
o Chemical concentration as purchased and method of delivery and storage on site. 
o On-site dilution requirements and equipment offered to do so. 
o Dosages, dosing points and dosing rates. 
o Method of dosing control. 
o Flash mixing and flocculation control. 
o Expected chemical consumption (as purchased and diluted). 

 
The coagulation/flocculation system shall include: 

 
o Dosing tank; 
o Duty/standby dosing pumps; and 
o Ancillary pipework, valves, controls and instrumentation to allow the dosing system to function 

automatically. 
 
d) Media filters 

 
Pressure media filters shall be installed, with the following minimum requirements: 
 
o Filter vessels shall be designed according to ASME VIII Div 1 design code to ensure a useful 

structural life of at least 20 years. 
o Dual media (high-quality quartz sand and anthracite) with appropriate grain size and uniformity 

coefficients shall be used to maximise filtration performance in combination with flocculant. 
o Operating philosophy shall allow for controlled constant down-flow rate through filter beds. 
o Superficial down-flow rate shall not exceed 8 m3/(h.m2) – even when one filter is backwashed. 